SBC TONGUE, CINTRE SECTION

ANDY  TORSION

AXLE

£1

SECTION 6



2194 -

00-365-~006

SBC TONGUE, CENTRE SECTION AND TORSTON AXLE
Serial
No Part No. Description
1 01-141-081 Centre Section
2 01-147-017 Draw Tongue
3 01-14G-037 Draw Clevis
4 01-140-206 Optional Single Clevis
5 01-140-042 Urethane Stop Block
& 01-140-147 Draw Clevis Pin
7 00-383-013 Roll Pin 3/8" X 24"
8 05-030-046 Jack
9 05-030-135 Centre Link
10 01-140-052 Eve Bolt
11 00-365-022 Nut 15"
12 00-356-0062 Bolt 1" X 3¢
13 00-366-009 Lock Nut 1"
14 00-373-007 Bolt 1™ X 3%" w/2" Shoulder
15 01-140-353 Torsion Axle
l6 01-140-359 Bearing
17 00-471-~000 Grease Fitting
' 18 00-355-019 Bolt 3/4" X 2"
19 00-366-007 Lock Nut 3/4"
20 06-001-188 Shims
21 01-140-043 Wheel Cyl. Upright - Reg. Tine
22 00-350-000 Foip 374iey’ghor High Tine
23 01-140-035 Flipper
24 01-140-041 Urethane Stop Block
25 01-140-143 Hinge Pin
26 01-000-098 U - Bolt Optional
27 01-140-213 Jack Attachment Optional
28 00-315-001 Nut M 12 Optional
29 05-030-103 Jack 3TM-15-5 Optional
30 01-140-214 Rear Jack Assembly  Optional
31 01-140-055 Slow Moving Sign
32 00-333-014 Lynch Pin 5/16" X 13"
33 00-470-047 Hose Clamp k%"
34 00-470-007 Hose Clamp 3/8"
35 00-361-039 Carriage Bolt %" X 1"
36 Nut %"
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SBC WINGS AND WING EXTENSLIONS

Serial 2194 -

No. Part No. Description
1 01-144-020 23" Wing R.H.
01-144-021 23" Wing L.H.
01-143-020 28' Wing R.H.
01-143-021 28' Wing L.H.
01-142-069 347 Wing R.H,
01~142-070 34" Wing L.H.
2 01-145-001 28" Special Wing R.H.
01-145-002 28' Special Wing L.H.
3 01-146-001 2'7" Bolt on Wing R.H.
01-146-002 2'7" Bolt on Wing L.H.
4 01-140-030 Wing Fold Cylinder Upright
5 01-140-164 Inside Cylinder Upright - &40
6 01-140-166 Qutside Cylinder Upright - 40°'
7 00-356-000 Bolt 3/4" X 3"
8 00-366-007 Lock Nut 3/4"
9 01-140-105 Wheel Cyl. Upright - Reg. Tine
01-140~387 Cyl. Upright for High Tine
10 01-140-035 Flipper
11 01-140-041 Urethane Stop Block
12
I3
14 00-373-003 Bolt 3/4" X 4"
15 00~-365-019 Nut 3/4"
16 00-356~010 Bolt 5/8" X 2"
17 00-366-006 Lock Nut 5/8"
18 00-361-039 Carriage Bolt %" X 1"
19 00-365-006 Nut %"
20 00-470-007 Hose Clamp 3/8"
21 00-333-014 Lynch Pin
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SBC WHIEL ASSEMBLIES
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SBC WHEEL ASSEMBLIES

Serial 2194 -

No Part No. Description
1 01-140-384 Centre Section Wheel Arm L.H.
2 01-140-363 Centre Section Wheel Arm R.H.
3 01-140-009 Tandem Arm Includes # 6, 7, 13
4 00-473-001 Seal
5 00-452-006 Rear Bearing
6 00-452-007 Rear Bearing Race
7 00-452-003 Front Bearing Race
8 00-452-002 Front Bearing
9 00-381-021 Washer
10 00-366-012 Slotted Nut
11 00-383-003 Cotter Pin
12 00--473-006 Dust Cap
13 00-471-000 Grease Fitting
14 00<-473-000" Seal
15 00-452-004 Rear Bearing
16 00-452~005 Rear Bearing Race
17 00-473-003 Hub # 4000
18 00-452-001 Front Bearing Race
19 00-452-000 Front Bearing
20 00-366-011 Slotted Nut
21 00-473-005 Dust Cap
22 00-473-0G04 Bub # 4000 Includes # 16, 17, 18
23 00-473-014 Hub # 4000 Complete
24 00-473-015 Hub # 5000 w/Tandem Complete
25 01-140-385 Centre Section Wheel Arm Assembly L.H.
26 01-140-368 Centre Section Wheel Arm Assembly R.H.
27 00-373-006 Wheel Bolt {not part of # 25, 26, 29)
28 01-140-020 Wing Wheel Arm
29 01-140-051 Wing Wheel Arm Assembly
30 01-140-162 Centre Section Wheel Axle
31 01-140-047 Wing Wheel Axle
32 01-140-056 Bronze Bushing
33 00-356-003 Bolt %" X 3"
34 00-366~005 Lock Nut %"
35 01-140-356 Torsion Axle Link
36 01-140-351 Link Pin
37 00-381-025 Washer 1" Narrow
38 00-383-028 Roll Pin 5/16" X 2"
39 00-473-009 Tube
40 00-473-007 Tire 760 X 15
41 01-140-088 Wheel 15" X 6" X 6
42 01-140-060 Centre Section, Wheels Complete
43 01-140-089 Wheel 15" X 8" X 6
44 00-473-008 Tire 950 X 15
45 00-473-010 Tube
46 01-140-061 Wing Wheels Complete
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SBC HYDRAULICS
23", 25", 28" 31' 34'

Serial 2194 -

No. Part No. Description
1 01-140-308 " Hose Assembly 171" - All Models
2 01-140-298 3/8" Hose Assembly 236" - All Models
3 01-140-369 3/8" Hose Assembly 81" - All Models
4 01-140~304 3/8" Hose Assembly 32" - All Models
5 01-140-299 3/8" Hose Assembly 60" - All Models
6 01-140-378 3/8" Hose Assembly 96" - 23', 25"
7 01-140-376 3/8" Hose Assembly 112" - 287, 31
2 01-140-379 3/8" Hose Assembly 145" - 23', 25°
9 01-140-377 " 3/8" Hose Assembly 160" - 287, 31°
10 00-470-003 Union Tee 3/8" J.T.C. 37° - All Models
11 00-470-004 Union Tee %" J.I.C. 37° - All Models
12 00-470~049 90° Elbow-%" O-Ring X %" J.I.C. 37° Male
- All Models
13 00-474-268 Cylinder 3%" X 8" (Prince) - Ceatre Section
14 00-474-270 Cylinder 3" X 8" (Prince) - Wings
15 01-140-199 Cylinder 3%" X 24" (Prince) - Wing Fold
16 06-001-331 Transport Stop
17 02-0610-032 Pin
18 00-383-011 Hair Pin
19 00-474-269 Cylinder 3%" X 8" w/ Mech Stop
20 00-474-273 Mechanical Depth Stop
21 01-140-371 3/8" Hose Assembly 195" - 34'
22 01-140-370 3/8" Hose Assembly 148% - 34!
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SBC HYDRAULICS 39'

Serial 2194 -

No. Part No. Description
1 01-140-308 " Hose Assembly 171"
2 01-140-298 3/8" Hose Assembly 236"
3 01-140-369 3/8" Hose Assembly 81"
4 0l~140-315 3/8" Hose Assembly KVAN
5 01-140-314 3/8" Hose Assembly 60"
6 01-140-316 3/8" Hose Assembly 20"
7 01-140-317 3/8" Hose Assembly 110"
8 01-140G-376 3/8" Hose Assembly 112v
9 01-140-380 3/8" Hose Assembly 120"
190 01-140--381 3/8" Hose Assembly 248"
11 00-470-004 Union Tee %" J.I.C. 37°
12 00-470-049 90° Elbow - %" O-Ring X %" J.I.C. 37° Male
13 00-474-266 Cyvlinder 3%" X 8" (Prince) - Centre Section
14 00-474-268 Cylinder 3%" X 8" (Prince) - lst Wing
15 00-474-270 Cyvlinder 3" X 8" (Prince) - 2nd Wing
16 06-001-331 Transport Stop
17 02-010-032 Pin
18 00-333-011 Hair Pin
16 00-474-267 Cylinder 3%" X 8" w/ Mech Stop
20 00~-474-273 Mechanical Depth Stop
21 01-140-~-199 Cylinder 3%" X 24" (Prince) - Wing Fold
22 00-470-003 Union Tee 3/8" J.I.C. 37°
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CYLINDER

34" % 8" (PRINCE)
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CYLINDER 3%" X 8" (Prince)

Serial 2194 -

No. Part No. Description
1 00-474-303 Piston Rod 1¥%"
2 00-474-304 Piston
3 00-474-305 Piston Rod Nut
4 00~474-306 . Butt Clevis
5 00-474-307 Gland
6 00-474-308 Tube Assembly
7 00-474-099 Tie Rod w/Nuts
8 00-474-154 Plug #8 Steel
9 00-474-294 Level Seal Plug
10 00-474-104 Clevis Assembly (includes items #11&12)
11 00~356~127 Bolt 5/16" X 24" Gr. 5
12 00-365-007 Nut 5/16"
13 00-474-311 Seal Xit
14 00-474-318 Clevis Pin
15 00-474~173 Cotter Pin
16 00--474-266 Cyvlinder 3%" X 8" X 1%"
17 00-474-273 Mechanical Depth Stop
18 00-474-267 Cylinder 3%" X 8" w/ Mech Stop
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CYLINDER 3%" X 8" (PRINCE)

JONIHd 8x%e
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CYLINDER 3%" ¥ 8" (PRINCE)

Serial 2194 -

No. Part No, Description
1 00-474-296 Piston Rod 1"
2 00-474-297 Piston
3 00-474-170 Piston Rod Nut
4 00-474-171 - Butt Clevis
5 00~474-298 Gland
6 00-474-299 Tube Assembly
7 00-474£-099 Tie Rod w/Nuts
8 00-474-154 Plug # 8 Steel
9 00-474-294 Level Seal Plug
10 00-474-104 Clevis Assembly (includes items 11&12)
11 00-356-127 Bolt 5/16" X 2" Gr. 5.
12 00-~-356-007 Nut 5/16"
13 00-474-302 Seal Kit
14 00-474-318 Clevis Pin
15 00-474-173 Cotter Pin
16 00-474~268 Cylinder 3%" X 8" X 14"
17 00-474-273 Mech Depth Stop
18 00-474-269 Cylinder 3%" X 8" w/Mech Stop
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CYLINDER 3" X 8" (PRINCE)

JONIHd 8X¢E
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PRINCE CYLINDER 3 X 8

Serial 2194 -

No. Part No. Description
1 00-474-286 Piston Rod I%"
2 00-474-289 Piston _ -
3 00-474-170 Piston Rod Nut
4 00-474-116 Butt Clevis
5 00-474-290 Gland
6 00-474-287 Tube Assembly
7 00—474—288' Tie Rod w/Nut
8 00-474~-154 Plug # 8 Steel
9 00-474-294 Level Seal Plug
10 00-~474-104 Clevis Assembly (includes item # 11&12)
11 00-356-127 Bolt 5/16"™ X 2%" Gr. 5
12 00-365-007 Nut 5/16"
13 00-474-295 Seal Xit
L4 00-474-318 Clevis Pin
15 00-474-173 Cotter Pin
16 00-474-270 Cylinder 3" X 8" X 14"
17 00-474-273 Mech Depth Stop
18 00-474-271 Cylinder 3" X 8" w/Mech Stop
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CYLINDER 3%" X 24" (PRINCE)
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PRINCE CYLINDER 3%" X 24"

No. Part No. Description
1 00-474-091 Piston Rod
2 00-474-108 Piston
3 00-474-170 Lock Nut
4 00-474117 Butt Clevis
5 00~474-113 Gland
6 00-474-096 Tube
7 00~474-100 Tie Rod
8 00-474-154 S.A.E. ORB Plug
9 00-474~104 Rod Clevis Assembly
10 00-474~149 Clevis Pin
11 00-474-174 Hair Pin
12 00-474-158 Packing Kit
13 01-140-199 Cylinder 3%'" X 24"
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